
GN6074Replacement Parts Manual

Form 5S4487

Portable Generators

IN951500AV 4/00 ®Printed in U.S.A.
02433
0400/158/VCPVP

Refer to Form 5S4486 for General Operating and Safety Instructions

E
N
G
L
I
S
H

Specifications

Model Watts HP Engine Fuel Tank Outlets

Please read and save this Replacement Parts Manual. Read this manual and the General Operating Instructions carefully before attempting to
assemble, install, operate or maintain the product described. Protect yourself and others by observing all safety information. The Safety
Instructions are contained in the General Operating Instructions. Failure to comply with the safety instructions accompanying this product
could result in personal injury and/or property damage! Retain instructions for future reference.

GN6074 6250 Surge 11 Briggs & Stratton 7 Gallon 1-120V, 15A Duplex
5000 Continuous 1-240V, 20A Duplex



For Replacement Parts, call 1-877-290-0900
24 hours a day - 365 days a year

2

Dayton Replacement Parts Manual GN6074

Replacement Parts Illustration for Model GN6074

E
N
G
L
I
S
H

27

32
31

30

26

57

28
25

29

24

23

42

41

22

33

40

39 38
37

36

43 44
45

46

34
35

15

2
20

3

4

21

7

9
19

18

1

14

11

16

6

16

12 14

5

10

17

8
13



E
N
G
L
I
S
H

Replacement Parts List

3

Dayton Replacement Parts Manual

Please provide following information:
- Model number
- Serial number (if any)
- Part description and number as shown in parts list

Address parts correspondence to:
Grainger Parts
P.O. Box 3074
1657 Shermer Road
Northbrook, IL   60065-3074  U.S.A.

Ref.
No Description Part Number Qty.

1 Carry frame with box GN004129AV 1

2 11 HP Gasoline engine NG002831AV 1

3 5/16”-18 Nyloc nut  * 4

4 1” Round endcap plug ST166202AV 4

5 53/4”  Grounding wire GN003811AV 1

6 ‘C’ mounting bracket GN001114AV 1

7 5/16” - 18 x 21/2” Hex Head bolt * 4

8 2”  Flatwasher * 1

9 5/16”-12 x 3/4” Thread forming screw * 6

10 Vibration isolator GN004401AV 1

11 5/16”-18 x 11/4” Hex Head bolt * 1

12 Cross member, bolt on GN001508AV 2

13 5/16”-18 x 3/4” Hex Head bolt * 5

14 5/16” serrated flange nut * 14

15 5/16” -18 x 11/2” SBC screw * 4

16 Isolator, angle mount GN004405AV 2

17 Mount, cross bar-gas tank GN004130AV 2

18 5/16” Flatwasher * 2

19 5/16” - 18  Wing nut * 1

20 5/16” External tooth washer * 6

21 5/16” -18 x 21/4” SBC screw * 4

22 5/16”-18 x 3/4” Hex Head bolt * 4

23 Generator cable GN005700AV 1

24 Capacitor kit GN001846SV 1

25 Stator bolt kit GN002038SV 1

26 #8-32 x 3/4” Pan head screw * 4

27 120 volt, 15 amp Duplex - CSA GN003402AV 1

28 Receptacle box with screws GN001833SV 1

29 Fuel tank cap GN004804AV 1

30 120/240 volt, 20 amp GN003500AV 1

31 #8-32 x 3/4” Pan head screw * 4

32 240 volt, 20 amp circuit breaker GN003600AV 2
240 volt, 15 amp circuit breaker GN003603AV 1

33 Fuel tank GN004801AV 1

34 #10-32 Self-tapping screw * 4

35 #10 Flatwasher W series * 4

®

GN6074



E
N
G
L
I
S
H

Dayton Replacement Parts Manual

Manufactured for Dayton Electric Mfg. Co.
Niles, Illinois  60714  U.S.A.

36 Fuel line clamp PP012801AV 2

37 Fuel line GN005401SV 1

38 Diode and suppressor kit GN001848SV 1

39 O.D.E. bearing and O-ring GN001851SV 1

40 Fuel valve kit GN005201AV 1

41 Tank shield GN005009AV 1

42 Alternator assembly GN002000AJ 1

43 Fan GN001820SV 1

44 Adapter plate GN001801SV 1

45 3/8 - 16 x 3/4” Screw -- 1

46 Rotor through bolt GN002004SV 1

(*) Standard hardware item, available locally.

Replacement Parts List (Continued)

®

GN6074

Notes

Ref.
No Description Part Number Qty.



Forma 5S4487

Lista de Repuestos GN6074

Generadores Dayton®

IN951500AV 4/00 ®Impreso en EUA
02433
0400/158/VCPVP

Vea las Instrucciones Generales de Funcionmiento y Seguridad en el Manual 5S4486

E
S
P
A
Ñ
O
L

Especificaciones

Sírvase leer y guardar esta lista de repuestos. Lea con cuidado este manual e Instrucciones Generales antes de tratar de armar,  instalar, mane-
jar o darle servicio al producto descrito en este manual. Protéjase Ud. y a los demás observando todas las reglas de seguridad. Las reglas de
seguridad están enumeradas en las Instrucciones Generales de Funcionamiento. El no seguir las instrucciones podría resultar en heridas y/o
daños a su propiedad. Guarde este manual como referencia.

Vatios Tanque de
Modelo Ondas/Continuos CP Motor Combustible Tomacorrientes

GN6074 6250 Onda 11 Briggs & Stratton 26.5 litros 1-120V, 15A Duplex
5000 Continua (7 Galones) 1-240V, 20A Duplex



Para ordenar repuestos en México Llame al Teléfono 001-800-527-2331
en EUA Llame al Teléfono 1-877-290-0900

Las 24 horas - 365 días del año

2 Sp

Lista de Repuestos de Dayton GN6074

Ilustración de los Repuestos para los Modelo GN6074

E
S
P
A
Ñ
O
L

27

32
31

30

26

57

28
25

29

24

23

42

41

22

33

40

39 38
37

36

43 44
45

46

34
35

15

2
20

3

4

21

7

9
19

18

1

14

11

16

6

16

12 14

5

10

17

8
13



Lista de Repuestos

3 Sp

Lista de Repuestos de Dayton GN6074

Sírvase suministrarnos la siguiente información:
-Número del modelo
-Número de Serie (de haberlo)
-Descripción y número del repuesto según la 
lista de repuestos

Puede escribirnos a:
Grainger Parts 
P.O. Box 3074
1657 Shermer Road
Northbrook, IL   60065-3074  U.S.A.

E
S
P
A
Ñ
O
L

®

Ref. Descripción Número del Repuesto Ctd.

1 Marco de llevar y caja GN004129AV 1

2 Motor de gasolina de 11 HP NG002831AV 1

3 Tuerca Nyloc de 7,9mm (5/16”) -18   * 4

4 Tapón de cabeza redonda de 2,54cm (1”) ST166202AV 4

5 Cable de tierra de 14,6cm (53/4”)  GN003811AV 1

6 Soporte de montaje en ‘C’ GN001114AV 1

7 Perno de cabeza hexagonal de 7,9mm (5/16”) - 18 x 6,4cm (21/2”)  * 4

8 Arandela plana de 5,08cm (2”) * 1

9 Tornillo autorroscante de 7,9mm (5/16”) - 12 x 19,1mm (3/4”) * 6

10 Aislador de vibraciones GN004401AV 1

11 Perno de cabeza hexagonal de 7,9mm (5/16”) - 18 x 3,2cm (11/4”) * 1

12 Travesaño, montado con pernos GN001508AV 2

13 Perno de cabeza hexagonal de 7,9mm (5/16”) - 18 x 19,1mm (3/4”)  * 5

14 Tuerca de brida dentada de 7,9mm (5/16”)  * 14

15 Tornillo SBC de 7,9mm (5/16”) -18 x 3,8cm (11/2”)  * 4

16 Aislador de montaje angular GN004405AV 2

17 Travesaño para tanque de gasolina, montado GN004130AV 2

18 Arandela plana de 7,9mm (5/16”) * 2

19 Tuerca mariposa de 7,9mm (5/16”) - 18  * 1

20 Arandela de diente exterior, de 7,9mm (5/16”)  * 6

21 Tornillo SBC de 7,9mm (5/16”) -18 x 5,7cm (21/4”) * 4

22 Perno de cabeza hexagonal de 7,9mm (5/16”)-18 x 19,1mm (3/4”) * 4

23 Cable del generador GN005700AV 1

24 Kit del capacitor GN001846SV 1

25 Kit del perno del estator GN002038SV 1

26 Tornillo de cabeza bombeada de #8-32 x 19,1mm (3/4”) * 4

27 CSA - duplex 120V, 15A   GN003402AV 1

28 Caja de la toma con tornillos GN001833SV 1

29 Tapa del tanque de gasolina GN004804AV 1

30 120/240 voltios, 20 amp. GN003500AV 1

31 Tornillo de cabeza bombeada de #8-32 x 19,1mm (3/4”) * 4

32 Interruptor de 240 voltios, 20 amp. GN003600AV 2
Interruptor de 240 voltios, 15 amp. GN003603AV 1

33 Tanque de gasolina GN004801AV 1

34 Tornillo autorroscante #10-32 * 4

35 Arandela plana serie W #10 * 4



GN6074Lista de Repuestos de Dayton

E
S
P
A
Ñ
O
L

Fabricado para la Dayton Electric Mfg. Co.
Niles, Illinois  60714  EUA

®

36 Abrazadera del tubo de combustible PP012801AV 2

37 Tubo de combustible GN005401SV 1

38 Kit de supresor y diodo GN001848SV 1

39 Rodamiento O.D.E. y aro tórico GN001851SV 1

40 Kit de la válvula de combustible GN005201AV 1

41 Protector del tanque GN005009AV 1

42 Conjunto del alternador GN002000AJ 1

43 Ventilador GN001820SV 1

44 Platina de adaptador GN001801SV 1

45 Tornillo de 3/8 - 16 x 19,1mm (3/4”) -- 1

46 Perno pasador del rotor GN002004SV 1

(*) Artículo estándar de ferretería, disponible localmente.

Lista de Repuestos (Continuación)

Notas

Ref. Descripción Número del Repuesto Ctd.



Formulaire 5S4487

Manuel de Pièces de Rechange GN6074

Génératrices Portatives 

IN951500AV 4/00Imprimé aux É.-U.
02433
0400/158/VCPVP

Se Référer au Formulaire 5S4486 pour les Instructions d’Utilisation et de Sécurité Générales

F
R
A
N
Ç
A
I
SSpécifications

S’il vous plaît lire et conserver ce Manuel de Pièces de Rechange.  Lire attentivement ce manuel et les Instructions d’Utilisation Générales avant
d’essayer de monter, installer ou de procéder à l’entretien du produit décrit.  Se protéger ainsi que les autres en observant toutes les instruc-
tions de sécurité.  Rechercher les Instructions de Sécurité dans les Instructions d’Utilisation Générales.  Manque de suivre les instructions de
sécurité accompagnant ce produit peut résulter en blessure personnelle et/ou dégâts matériel.  Conserver ces instructions comme référence.

®

Watts Réservoir 
Modèle Impulsion/Continu HP Moteur d’Essence Prises

GN6074 6250 À Impulsion 11 Briggs & Stratton (26,5 L) 7 gal. 1-120V, 15A Duplex
5000 Continu 1-240V, 20A Duplex



Pour Pièces de Rechange, appeler 1-877-290-0900
24 heures par jour - 365 jours par année

2Fr

Dayton Manuel de Pièces de Rechange

F
R
A
N
Ç
A
I
S

Illustration de Pièces de Rechange pour Modèle GN6074

GN6074

27

32
31

30

26

57

28
25

29

24

23

42

41

22

33

40

39 38
37

36

43 44
45

46

34
35

15

2
20

3

4

21

7

9
19

18

1

14

11

16

6

16

12 14

5

10

17

8
13



Liste de Pièces de Rechange

3 Fr

Dayton Manuel de Pièces de Rechange GN6074

S’il vous plaît fournir l’information suivante:
- Numéro de Modèle
- Numéro de série (si présent)
- Description et numéro de la pièce

Correspondance:
Grainger Parts 
P.O. Box 3074
1657 Shermer Road
Northbrook, IL   60065-3074  U.S.A.

F
R
A
N
Ç
A
I
S

®

1 Bâti portatif avec boîte GN004129AV 1

2 Moteur à essence de 11 HP NG002831AV 1

3 Écrou Nyloc de 5/16 po-18  * 4

4 Bouchon d’embout rond d’1 po ST166202AV 4

5 Fil de mise à la terre, 53/4 po GN003811AV 1

6 Support de fixation en ‘C’ GN001114AV 1

7 Boulon à tête hexagonale, 5/16 po-18 x 21/2 po * 4

8 Rondelle plate de 2 po * 1

9 Vis filetée de 5/16 po-12 x 3/4 po * 6

10 Isolateur de vibration GN004401AV 1

11 Boulon à tête hexagonale, 5/16 po-18 x 11/4 po * 1

12 Traverse, boulonnée GN001508AV 2

13 Boulon à tête hexagonale, 5/16 po-18 x 3/4 po * 5

14 Écrou à collerette dentelé de 5/16 po * 14

15 Vis SBC, 5/16 po -18 x 11/2 po * 4

16 Isolateur pour montage à angle GN004405AV 2

17 Support, traverse - réservoir à essence GN004130AV 2

18 Rondelle plate de 5/16 po * 2

19 Écrou à oreilles de 5/16 po - 18 * 1

20 Rondelle à dents externes de 5/16 po * 6

21 Vis SBC, 5/16 po -18 x 21/4 po * 4

22 Boulon à tête hexagonale, 5/16 po-18 x 3/4 po * 4

23 Câble de génératrice GN005700AV 1

24 Nécessaire de condensateur GN001846SV 1

25 Nécessaire de boulons de stator GN002038SV 1

26 Vis #8-32 x 3/4 po * 4

27 Prise 120V, 15A duplex - CSA GN003402AV 1

28 Boîte de prises de courant avec vis GN001833SV 1

29 Bouchon de réservoir à essence GN004804AV 1

30 Prise 120/240 V, 20A GN003500AV 1

31 Vis #8-32 x 3/4 po * 4

32 Disjoncteur de 240 V, 20 A GN003600AV 2
Disjoncteur de 240V, 15A GN003603AV 1

33 Réservoir à essence GN004801AV 1

34 Vis à tôle #10-32 * 4

35 Rondelle plate #10, série W * 4

Réf. Description Numéro de Pièce Qté.



Dayton Manuel de Pièces de Rechange

F
R
A
N
Ç
A
I
S

Fabriqué pour Dayton Electric Mfg. Co.
Niles, Illinois  60714  É.-U.

®

36 Collier de serrage de canalisation d’essence PP012801AV 2

37 Canalisation d’essence GN005401SV 1

38 Nécessaire de diode et de limiteur GN001848SV 1

39 Palier O.D.E. et joint torique GN001851SV 1

40 Jeu de pointeau de canalisation d’essence GN005201AV 1

41 Écran protecteur de réservoir GN005009AV 1

42 Alternateur équipé GN002000AJ 1

43 Évantail GN001820SV 1

44 Plaque d’adaption GN001801SV 1

45 Vis, 3/8 - 16 x 3/4 po -- 1

46 Boulon traversant de rotor GN002004SV 1

(*) Article de quincaillerie standard, disponible dans votre quartier.

Liste de Pièces de Rechange (Suite)

GN6074

Notes

Réf. Description Numéro de Pièce Qté.


